BELT SANDER

B-7075, B-7100




REF|PART NO. |DESCRIPTION _ MODEL{QTY [REF |PART NO. |DESCRIPTION MoDEL |aTY |
1 |9040420 |TAPPING SCREW (S) M4X20 3las |9040412 |TAPPING SCREW (S) Max12 )
2 |6920005 ["RYOBI" MARK 1|80 [6820291 |GEAR CASE COVER B7075 1
3 |ess1408 |pusT cover 1]l—- |e820292 |GEAR CASE cCOVER B7100 1
4 le150761 |DUST COLLECTING CASE 1|51 |969235005 |BALL BEARING #6200LLB 1
5 [9000512 |PHILLIPS PAN SCREW M5X12 1|s6 |6130269 |KNOB BOLT M6X30 1
6 |9570500 |WASHER 1|s7 le180119 |comPREssION sPRING 1
7 |easo1e3 |Fan B7075| 1|s8 [e120005 |RIVET #2 2
— lesso1se |ran B7100| 1|ss |e911317 |NaME PLATE B7075 1
8 |9060520 |TAPPING SCREW (B) M5X20 s|— . |o69130991 [NAME PLATE B7100 1
9 l6820933 |INNER covER 1l60 |6s60041 |BELT GuiDE B7075 1
10 |969235005(BALL BEARING #6200LLE 1|— le960042 [BELT GUIDE B7100 1
11 |6030863 |ARMATURE 1l61 |9040408 |TAPPING SCREW (S) Maxs 2
13 [969235005|BALL BEARING +6200LLB 162 |essosa1 |covem PLATE 1
14 |e490155 |FAN casing 1l63 6180117 |TENSION sPRING 1
15 |e500766 |FIELD coiL 1]64 |6090141 |FRONT ROLLER ARM B7075 1
16 |9060545 |TAPPING SCREW (B) M5X45 2|~ |6090143 |FRONT ROLLER ARM B7100 1
17 |9550500 |sPRING WASHER M5 2|65 |e100089 |FRONT ROLLER SHAFT 1
18 |e831863 |HANDLE covER 166  |6080434 |FRONT ROLLER 1
21 |6550208 |TRIGGER SWITCH 1]|66-1/6760041 |OILLESS METAL 2
22 |9060416 |TAPPING SCREW (B) MaX16 2|67 6150741 |METAL cap 2
23 |e560055 |cORD cLAMP 1les l9511200 |RETAINING RING S-12 1
24 |6560101 |CORD HOLDER 1les |esoo261 |BusH 1|
25 |6801960 |MOTOR HOUSING 1|70 |e150752 |LEVER -
26 |9060425 |TAPPING SCREW (B) Max25 2|71 9020510 |PHILLIPS PAN SCREW M5X10 | 1
27 |6520331 |CORD ASS'Y AWG#18X2X2 1|72 |so40412 |TAPPING SCREW (S) Max12 2
28 |6570004 |[BRUSH caP 2|73 |e150755 |BASE PLATE B7075 1
29 |6540043 |caARBON BRUSH SET 1|— |6150767 |BASE PLATE B7100 1
30 |6570082 |BRUSH HOLDER 2|74 |6390043 |cork cusHion B7075 1
31 9060408 |TAPPING SCREW (B) M4X8 2|— |e390044 |comK cusHiON B7100 1
32 |esc00os8 |PULLEY (s) 1]75 |6150758 |SHOE PLATE. B7075 1
33 |eseooeo |PoOLY V-BELT B7075| 1|— |6150764 |sHOE PLATE B7100 1
— |eseoo61 |poLy v-BELT B7100| 1|76 |o040408 |TAPPING SCREW (S) Maxs 2
34 |6900255 |coLLAR 1

35 |6880445 |BELT COVER 1500 6071323 |pusT BAG 1
36 |9060535 |TAPPING SCREW (B) M5X35 1|01 l6360127 |ExHAUST HOOD 1
37 16920005 ["RYOBI" MARK 1 '

38 |6080433 |DRIVE ROLLER 1

39 [6100025 |PARALLEL KEY 1

40 |e150741 |METAL cap 1

41 |6760041 |OILLESS METAL 1

42 6800745 |FRAME B7075| 1

— |6800750 |FRAME B7i00| 1

43 |6760041 |OILLESS METAL 1

44 |6900252 |THRUST WASHER 1 || L]

45 |6200079 |FINAL GEAR 1 }
46 |6900338 |THRUST WASHER 2 Line T ~ad
47 |9511200 |RETAINING RING S-12 1

48 |6860056 |PULLEY (L) B7075| 1

— |6860057 |PULLEY (L) B7i00| 1
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